Department of Public Works and
Highways, Government of Philippines

March, 2013

Support for the Nationwide Roll-out of the National Sewerage and
Septage Management Program

Program Operations Manual

.\ vater and |
sanitation program







NSSMP Operations Manual

1.1 CURRENT SITUATION

1.2 NATIONAL SEWERAGE AND SEPTAGE MANAGEMENT PROGRAM, NSSMP

2.1 DESCRIPTION

2.2 OBJECTIVES AND SCOPE

2.3 MANUAL STRUCTURE AND ORGANISATION
2.4  APPLICABLE LAWS, RULES AND POLICIES

3.1 ROLES AND RESPONSIBILITIES

3.2 LEAD AGENCY AND NSSMP OFFICE

3.3 LOCAL IMPLEMENTERS AND PROJECT OFFICES
3.4 KEY SKILL AND KNOWLEDGE REQUIREMENTS

4.1 OVERALL PROCESS

4.2 SANITATION PLANNING

4.2.1 PROCESS WORKFLOW AND DESCRIPTION
[...]
connections are required. Commercial pre-treatment programs that remove grease, lint and other undesirable
materials that can clog pipes must be removed to keep sewers operating properly.

Sanitary sewers are most applicable for newly planned dense urban settings, new subdivisions or commercial
estates, as the pipelines may be installed along with other infrastructure such as roads and utility rights of way.
Many existing communities in the Philippines are unwilling to install sanitary sewers as they are very expensive
and require excavation of roadways, which is disruptive to commerce and increases traffic problems. Instead,
existing urban areas tend to opt for combined sewer systems that can utilize existing drainage channels.

Figure 10: Example of sanitary sewers

BUSINESS

Grease
Trap

RESIDENCE ’

Private
Service

Laterals
Cleanout . \
: / s Local Main

Cleanout

Downspout
irs 1o

Sewer Line

~ Manhaolo - /
Regional

Trunk line Wastewater

Sewer Treatment

Plant
Diagram of a sanitary sewer system

e Combined sewer systems rely on septic tanks or common ABR systems for primary treatment and then the
effluent is discharged to existing subsurface or open channel storm drains. Storm drains are connected with
larger interceptor sewers which are equipped with combined storm water overflows for peak rain periods. The
interceptor pipelines collect the dry weather flows and convey the combined wastewater to treatment plants.

36

30 N wsp




Part C: Budgeting

Figure 11: Example of combined sewer

wWET

il——

\

WESTEW a2

RELVITETI s

Plag

—

e
DU, DheredFlow__

e Small diameter effluent sewers collect septic tank effluent and convey it to larger sewer mains which
eventually lead to treatment systems. These may be variable grade, or include effluent pumping stations as
needed to overcome gravity.

Figure 12: Example of small diameter effluent sewers

v}.,.:x 2

e Condominial sewers incorporate shared branches that connect groups of homes to sewer mains at strategic
locations. Condominial branches are often installed and owned by the homeowners and locally maintained in
exchange for reductions in sewerage fees. Local ownership helps achieve sustainability.

Figure 13: Example of condominial sewers

o [
: }*‘i’&&!{-‘;

"1 Bk J:

e s O

For the design and dimensioning of sewerage systems, population size is the main factor, more options are
available where the population is lower.

7N STWS Y
i y RN
s.@s @ A e



NSSMP Operations Manual

The following Decision Tree will assist local implementers to select the most suitable sewerage technology.

Figure 14: Decision Tree for Sewerage Technology Selection

The cost of sewer installations can often be more expensive than the wastewater treatment systems. Community
planners should investigate decentralized sewer systems as well as centralized options. Placing smaller
wastewater treatment systems in individual communities may reduce overall sewage collection costs, while making
the treated wastewater more available for reuse near the point of generation. Additionally, there are many
innovations in sewer line technology, from trenchless technology to new pipe materials. Consultants and engineers
should be well versed in proper sewer line design and construction techniques, especially for larger projects.

z@z
W

§



Table 3: Sewerage Options

For any population

Septic effluent mixes with

Individual or cluster septic tanks Subsurface storm drains or .
stormwater, then to combined

Combined sewer

or ABRs open canals
overflow and treatment
. House connection through Pipes with manholes for Sewage flows through pipes and
Sanitary sewer o . . .
building sewer maintenance lift stations to treatment plant

For populations of less than 200,000 people

. . Small diameter pipes with Centralized or decentralized
Small diameter sewers Septic tank or common ABR PIp
cleanouts treatment systems
L House connection through Branches connect to sewer Centralized or decentralized
Condominial sewers . o
building sewer mains in the streets treatment systems

4.3.3 Treatment technology selection

The Decision Tree for Technology Selection will guide the local implementer in selecting the most appropriate
technologies for the region. It asks question about the site where each technology will be implemented. The goal of
site evaluation is to identify all of the constraints of a particular site as a preliminary step to designing the
wastewater system, as well as fully understanding the nature of the site. The nature of the site will have a strong
bearing on the type of wastewater system chosen for a particular project.

Site-related aspects to be considered when selecting the best technology are:
o availability of electricity

e topography or slope

e proximity to surface waters and flood plains

e depth of soils and bedrock

e location of underground utilities

e access roads to the site (ingress and egress)

e surrounding land uses.

An understanding of surrounding land uses and long-term development plans is part of the site evaluation process
and could have major impacts on wastewater decisions. For example, if the proposed site is in the middle of a
densely populated residential area, certain technologies might be excluded from consideration, such as sewage
lagoons that take up a lot of space and may produce nuisance impacts.

By using the Decision Tree, local implementers will have to answer questions regarding area characteristics to
arrive at the technologies available, depending on terrain and population characteristics. The final selection will
be based on team expertise and judgment. In order to help the decision-making process, Annex B of the NSSMP
final report provides a description of advantages and disadvantages of technologies. This is also available at the
NSSMP website.

This manual first describes the septage treatment technology options and then the wastewater treatment
technology options.

@ N\ sp ”



NSSMP Operations Manual

The following decision tree is intended to assist in the selection of technology for septage treatment. In addition, a
description of the different technologies presented by the NSSMP is provided.

Figure 15: Decision Tree for Septage Treatment

Medium Medium

Large

© & P

§



Part C: Budgeting

4.3.4 Septage treatment technologies

The NSSMP discussed four examples of configurations for septage treatment that have been successfully
implemented, or are in the planning stages, in the Philippines:

Figure 16: Example of anaerobic digestion in treatment lagoons

e Anaerobic digestion in treatment lagoons. Anaerobic
lagoon cells provide a minimum of 15 days of storage for
proper treatment. These are typically configured in series,
with facultative and aerobic ponds to treat to meet
discharge standards. Example: Alabel septage treatment
facility.

Figure 17: Example of anaerobic digestion in treatment lagoons

Digester Influent Biogas Pipe

Cover

!

Biogas Storage

Digester Effluent

Cell 1 Cell2

e Chemical conditioning and dewatering with lagoon or activated sludge treatment. Generally, this
includes mixing septage with a polymer to chemically condition the septage, and then dewatering the mixture
using screw or belt presses. The remaining effluent is treated with lagoons or activated sludge systems.
Examples: Dagat-Dagatan Septage Plant (Maynilad Water) and South Septage Treatment Plant (Manila Water

Company).
Figure 18: Example of Chemical conditioning and dewatering with activated sludge treatment

Mineral powder Sludge supply
FeCly

Digested 4 | - Filtrate
sludge ¥
Chemical
conditioning tank




NSSMP Operations Manual

e Chemical stabilization with hydrated lime and effluent
treatment with lagoons, sand filters or treatment wetlands.
Example: San Fernando, La Union Septage Pilot Study.

Figure 19: Example of Chemical stabilization with hydrated lime and effluent treatment

Agitator

[__-.\"'\f IChemicaI Injection

Effluent 7T Primary Mixing Zone ',

Clarified Water R ) ( o |

. Rotor—lmp'eller'_»

[ 1

7]

Sl &-—u— bRawWater
B ‘Retuho;:-‘.
L\ Zone

Blow-off and Drain

e Anaerobic digestion and composting with municipal solid waste. Anaerobic digestion is a series of
processes in which microorganisms break down biodegradable material in the absence of oxygen. Example:

Bayawan City.

Figure 20: Example of Anaerobic digestion

—8 ———, > ciflvent gas

sabstrate # - effluent
Inflow substrate

tank wall
(steelh)

tnsulation

Crineral wool)
— covering
(aheet steef)
sludge zone rm
:

. mixing zone

ground « « groasnd
slodge plpe e ae e AT njoction pipe

42




Part C: Budgeting

4.3.5 Wastewater treatment technologies

Once the wastewater is collected through the sewer system and transported to the Wastewater Treatment Plant, it
should be treated with the appropriate technology regarding several factors.

This sub-section first presents a description of infrastructure elements providing an overview of the system. Then,
there is a decision tree similar to the previous ones. Finally, there is a description of the technologies available.
There are two main categories for the technologies referring to the population of the municipality, the main factor
which indicates the capacity required for the treatment plant.

A wastewater treatment infrastructure system is usually composed of the following elements:

e Headworks. This is a primary treatment that will remove the majority of the suspended solids that are
present. The equipment that receives the incoming wastewater includes:
o bar screens to remove large solids such as rags and sticks
o  grit chambers to remove sand and debris that could harm pumps
o flow measuring meters.

e Primary settling. Some treatment systems use primary settling basins to remove settleable solids. These
are the large and heavy solids that can be removed very quickly.

Wastewater treatment plants will use either rectangular or circular primary clarifiers. Every clarifier can be divided
into five zones.

The Influent Zone is the inlet to the clarifier. Water enters the end of a rectangular tank, or the center of a circular
or square tank. The influent zone is equipped with a baffle. Circular tanks will have a collar-type circular baffle that
directs the water down as it enters the center of the tank. Rectangular tanks will have a perforated wall that
spreads the water laterally across the inlet end of the tank. The purpose of the baffle is to prevent short-circuiting.
Short-circuiting reduces the detention time in parts of the tank causing solids to carry over into the secondary
process, resulting in uneven sludge distribution.

The following pictures illustrates rectangular and circular clarifiers.

Figure 21: Example of rectangular and circular clarifiers

EMfluent Su Blade
Adjustable Wate: Level Drve on One Thss Bt

Collactor Scum Baffia Weirs

Water Level T / /
o rough \4 rzi /

Infiugnt

The Settling Zone represents the largest portion of the tank. The water velocity is reduced to 0.03-0.05 ft/sec and
the detention time should be about 2 hours. The problem is that the flow rises and falls during a 24-hour period. As
the flow increases the detention time decreases. Slowing the water down for this long allows the sludge to settle to
the bottom while the water is removed from the top of the tank. Clarifiers are usually only about 8-12 feet deep and
have a surface loading rate of about 800-1400 gpd/sq ft. This keeps the upward velocity of the water low enough to
minimize solids carryover.

The Skimming Zone is at the surface of the tank. Solids and greases that have a specific gravity of less than 1.0
will float to the surface of the clarifier. A skimmer arm is attached to the rake assembly. It skims the surface as the
rake rotates. In a rectangular tank the sludge rakes act as skimmers when the chain brings them to the surface.
Floating scum is deposited in a grease or scum trough. This grease and scum must be properly landfilled to
prevent odor problems.

N Wsp ¢




NSSMP Operations Manual

The Effluent Zone is the part of the tank where the settled water leaves to go to secondary treatment processes. In
rectangular tanks the water leaves at the end opposite the influent. In circular or square tanks the water leaves at
the edge of the tank. A channel called the effluent launder collects the effluent flow and directs it to the effluent
piping. Weirs are installed along the edge of the effluent launder channel to skim the water evenly off the surface of
the tank. The most common type of effluent weir is a V-notch (or saw-tooth) weir. A V-notch weir is a plate that has
notches, about 2-3 inches deep, cut in it every 6-8 inches. If the weir is clean and level, it will remove water evenly
all the way around the edge of the tank. This minimizes the upward velocities near the effluent launder and
improves removal efficiencies. If the weir plate is not level or part of the weir becomes clogged with slime or debris,
short-circuiting will result because more water will pass over the low side or the clean notches of the weir. Short-
circuiting will cause poor settling and uneven sludge blanket buildup. A baffle plate, a ring 6-8 inches inside the
weir, is installed to prevent floating solids from going over the weir.

The design criterion for weirs is the weir overflow rate. The weir overflow rate determines how many gallons can
pass over each foot of weir each day. The standard weir overflow rate is between 20,000-25,000 gpd/ft.

The Sludge Zone is the bottom of the tank where the settled sludge collects and compacts. The sludge blanket
depth should be measured and sludge should be removed at least every shift. Sludge rakes push the sludge to one
end or the center of the tank so that it can be pumped out. The rake drive is usually equipped with a torque
indicator. The torque indicator resembles the indicator on a torque wrench. A needle moves across a graduated
scale that indicates how much force is needed to move the rake through the sludge. If too much torque is applied, a
shear pin in the drive shaft will break to prevent damage to the gearbox or drive shaft. A fluctuating torque reading
indicates uneven sludge buildup in the sludge zone. Short-circuiting in the unit causes this uneven distribution of
sludge.

Failure to remove sludge often enough will result in anaerobic conditions and gas buildup in the sludge. The sludge
can become septic, releasing gas bubbles, and float to the top where it can be difficult to remove. It can also result
in increased odor problems.

e Secondary treatment. This a biological form of treatment in which microbes contact wastewater and consume
the organic material.

e Secondary settling. Some treatment systems use secondary settling to remove any remaining solids after
secondary treatment.

e Disinfection. Either chemical disinfection (chlorine), physical disinfection (ozone), radiological disinfection (UV
light) or natural disinfection (sunlight and detention time) may be used.

e Sludge drying beds. Often sand beds are used to dry biosolids so they may be easily transported for reuse
(fertilizer) or disposal (landfilling).

Local implementers need to select an appropriate wastewater treatment system. The design will be based on
present and future (expected) demand of sanitation services and on the technical condition and capacilities of the
LGU. A major factor in determining the suitability of infrastructure is the population. Some technologies are not able
to treat wastewater in high amounts. Other key factors are the availability of land, the land itself, and the presence
of bedrock or groundwater.

The NSSMP divides the consideration of treatment facilities into two categories:
e Division 1: with populations of more than 200,000
e Divisions 2, 3 and 4: with populations of less than 200,000.

The decision tree below is designed to assist decision making. A description and picture of each technology
(following the decision tree table) provide an overview of the relevant equipment.

44

@ N'Wsp



Part C: Budgeting

Figure 22: Decision Tree for Wastewater Treatment System

>8 meters

>3mbut<8m

> 200,00 <200,000 > 200,00 <200,000 > 200,00 <200,000

AWPS ™ -AIWPS ™ “Facultative Activated Actared _UASB and UAsS and
L -Lagoon -Aerated lagoon sludge 9 lagoon 9
agoon ) -SBR -wetlands
-On-site cells -SBR -wetlands ™ .
-RBC -oxidation ditch

Wastewater Treatment for Division 1

Figure 23: Example of Sewage Lagoon Systems

Sewage Lagoon Systems. This approach may 1 anseroblc J00culsive g, Jaeroblc maturation -
be used for large flows, provided there is ample ;\-—JE‘ = '

open space and soils and groundwater aquifers
1 ansercbic . S
—

are deep. If soils are at least nine meters deep, | c=
and there is no groundwater or bedrock, consider * \ /
using the Advanced Integrated Wastewater Pond U - J
System (AIWPS™ system). This utilizes a deep T

fermentation pit, sized to reduce the volume of | ot Io’ of o o crpgentupply tingh uintace contn __ Uutiet

sludge through the process of fermentation at the N\ v )

rate of accumulation. Therefore, no sludge or -

biosolids processing is required. 3 aerobic maturation
5 ] . @ o o o open JUpply thioegh wirface contact  gunler
2 = a7
Figure 24: Example of Activated Sludge treatment
comperived ain Activated Sludge. There are more activated
Qanner sludge plants for municipal wastewater treatment
it
?.— ‘LL == than any other type of mechanized treatment
system. Municipal planners may use these

systems when space is limited, but electrical
power is available and reliable. Activated sludge
plants are maintenance intensive, requiring highly
skilled operators, an on-site laboratory and some
sophistication in instrumentation.

!

exvracted dudge

45
WS




NSSMP Operations Manual

Figure 25: Example of Sequencing Batch Reactor (SBR)

The Sequencing Batch Reactor (SBR). The
SBR approach uses a process similar to the
activated sludge plant, but is based on a batch
process rather than flow-through technology.
The SBR utilizes one tank to perform the major
treatment activities of filling, reacting, settling
and decanting, as opposed to multiple tanks
with the activated sludge system. Therefore, this
may be a less expensive option. SBRs also
have some benefits related to operational
expenses. They are more energy efficient than
activated sludge plants as blowers are required
for only about 5 hours a day. Like activated
sludge plants, SBR plants still require large
capital expenditures and reliable sources of
electricity, but smaller land areas.

Figure 26: Example of Anaerobic/aerobic System

r—‘(ﬂ"(ml—l
Anaerobic/Aerobic Systems. These

SE— B
require more land than an activated
sludge or SBR plant, but not as much as

sewage lagoons. Anaerobic systems like
the upflow anaerobic sludge blanket offer
the advantage of being passive systems
that do not require energy to operate.
They are very efficient at reducing
biochemical oxygen demand (BOD) and
total suspended solids (TSS), e.g. by up
to 70%. In an anaerobic/aerobic type of
system, the effluent from the first stage
(the USB anaerobic filter) flows to
secondary treatment that could include
aerobic or aerated lagoon cells.

The following table presents a summary of each technology discussed. This is useful for knowing the equipment
needed for each technology.

® S

46



Sewage Lagoons

Activated Sludge

Sequencing Batch
Reactor

Anaerobic/aerobic

Wastewater Treatment for Divisions 2, 3 and 4

Part C: Budgeting

Table 4: Division 1 Wastewater Treatment Options

Bar Screen

Comminuter

Bar Screen

Comminuter

Bar Screen

Comminuter

Bar Screen

Comminuter

Grit
Chamber

Grit
Chamber

Grit
Chamber

Grit
Chamber

Flow
meter

Flow
meter

Flow
meter

Flow
meter

Facultative
lagoon cells
Aerated
lagoon cells
AIWPS ™
Lagoon
cells

Primary
settling

SBR
Process
tanks

UASB

Maturation Sand
lagoon cells filtration
SgconQary Secondary
biological settlin
treatment 9
SBR

Chlorine disinfection

Ozone disinfection

UV disinfection

Chlorine disinfection

Ozone disinfection

UV disinfection

Chlorine disinfection

Ozone disinfection

UV disinfection

Chlorine disinfection

Ozone disinfection

UV disinfection

The lower population will allow three more wastewater treatment systems/approaches to be considered in the
technology selection process.

Rotating Biological Contactors.

Contactors

This is a series of
closely spaced circular disks of polystyrene or other plastic
material that is submerged in wastewater. The disks slowly
rotate and the action of submerging and re-emerging the
media helps to grow a film of microorganisms on the
plastic media. These microorganisms play a major role in
the reduction of the organic matter in the wastewater.

Y

igure 27: Example of Oxidation Ditch

Figure 28: Example of Rotating Biological

Oxidation Ditch. This is a process where screened and
degritted raw sewage is mechanically aerated. It uses a
ring or oval-shaped ditch or tank where aerators impart
oxygen to the wastewater. Oxidation ditches are efficient
and relatively easy to maintain compared to other
aerated systems like activated sludge or the SBR. These
systems do utilize mechanical equipment such as
blowers, aerators, pumps and controllers, so skilled
operators are required.

47



NSSMP Operations Manual

Figure 29: Example of On-Site Systems for Point Sources

On-Site Systems for Point Sources. Point

| | | sources may include hospitals, slaughterhouses,

public markets, schools, houses, hotels and

_"_'I‘E T iRt resorts. In rural areas, or where lots are large
1 ] wom :rl' ~ . and well-spaced, on-site treatment, disposal and
| "r “*%  reuse technologies may be a preferred option for
~ 4 E 4 E : individual houses. On-site treatment systems
L _""""_*""‘tj | : ; : include the treatment component, typically septic
adaadadl ol - 1§ _ tanks or anaerobic baffled reactors, and soil-

My | S ——

based disposal devices such as leach trenches

eaway and mound systems. Soils should be relatively

free of hard rock, clay and groundwater for
effective on-site systems. In some areas it may
be beneficial to use on-site treatment devices,
and send treated effluent off-site for reuse,
recycling or disposal.

Oxidation ditch

Rotating
Biological
Contactor

On-site

i ] e AN
< TR T
S AR AT S REREAN S
IENENNUNE
wttied e#Buent

oawag

Table 5: Divisions 2, 3 and 4 Wastewater Treatment Options

Grit Oxidation o Chlorine .
Bar Screen Chamber Flow meter raceway Secondary clarifier disinfection Sludge drying
Comminuter

Grit ) . Chlorine )
Bar Screen Chamber Flow meter | Primary settling Contact Chamber disinfection Sludge drying
Comminuter

. . Chlorine
Septic tank Leach field disinfection Reuse
ABR Mound
Wetlands

Local implementers will need to review the factors that affect decision making, such as:

e land area required;

e electricity supply;

e relative cost of installation;

e relative ease of operation; and

e relative cost of operation.

The next table presents relevant technology factors for decision-making. The awareness of local implementers
regarding the conditions of the community will assist to select the proper technology.

48

WP



Part C: Budgeting

Table 6: Comparison of Wastewater Treatment Technologies

Relative Relative Relative
Electricity Cost of Ease of Cost of
Installation  Operation Operation

Land Area
Required

Wastewater Treatment Technology

For any population

Sewage Lagoons Large Low Low Easy Low

Activated Sludge Small High High Complex High
Sequencing Batch Reactor Small High High Complex Medium

Anaerobic/Aerobic Medium Medium Medium Moderate Medium

For populations of less than 200,000 people

On-site Treatment Small Low Medium Easy Low
Oxidation Ditch Small High Medium Moderate Medium
Rotating Biological Contactor Small High High Moderate Medium

Once the most appropriate technology, having regard to the objectives of the Local Sustainable Sanitation Plan,
has been selected, it is time to establish the dimensions of the project. The toolkits described in this manual will
assist in this process.